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Test Report

SHT TECIINGOLOGY O, LTD.
S NN TUNG BN, VAN METJEN, TAD YTTAN.

TATWAN 320, B. 0, (.

Test Result

EMdsT NARIC N1
PART NATE N2
EALT MAMIC M2

GOLDGN COLORICD MISTAL (PLISASE: SR T TS PLIQTTO ATTACILEL

Pt Mie,

Date
Pags

L OF [} 2004 CATA2

LI} 1238
t2of3

COTPTER METAT (PMLEASE REFER TO THE THOTO ATTACHETY
COFPLE MEICTAL [PLEASIC BRI DO TIE PLHOTO ATTAC TG

PASS
Result
Test Item |=): Tait Method MDL Nu.l No.2 No.2 Epee,
FT 71 PART 3 Heoawy L qeen BT PART 3 - 19094
mctal combent [l AL o s ) I TN I R B
2003 wre wlenacad)
Hnhihle Taad [Fh) ppm [TCT-AES ] <5.0 <5.0 «5.0 aq
Soluble Aarutnony (3h) ppn |[JOP-AES a =30 =00 <30 a1l
Sohalale Arcemic [As) ppm(lEP ALS 2.5 k5 =25 <25 23
Sohible Bamum [Ba) ppm|lEP ALS 10 =100 =100 =100 1603]
Snhible Cadmitnm (Od)  |ppm [TCR-AES ] <50 <5.0 .0 73
Sohalole Clhromibn (1) oo |l P-AlEs = =5.0 =50 =50 &)
Sohible Merowy (Lg) Ppom iR ALS o =50 =50 5.0 i)
Snhible Selenium (Sa) ppm [TCTP-AES 9 <5 .0 5.0 5.0 300
Result
Test Item |s): Tait Method MDL Nu.l No.2 No.3 Spec,
PLile(Polybrominated Y [With reference to 0o00s | NoL. L R
Liplieoyls) [CAS TTSEPAIZAC m TTEREEAISZR0,
HO:-NG9G80 Oa 1] Ber ialvsis i pren lorrn el Taw
HPTOTIATY, TCSNE ar
GLIMS. [probubuted by
20021050 EC (RoHS).
83/ 201/ EEC, rmd
76 76 ERD)
FEEEs{FEL Ey) (Pulybro % Witk relereniee Lo 00005 M.D. N.D. N.D. -
nated hiphenyl ethears) TTERTAZS4G ar TTSEFASLSR0,
Analvels was performed by
HOTO/TIAT, T RIS
GO, fprobnbaled by
200305/ EC (FRoHE).
53] 264/ FEC, and
g adf LI

The voilr o o Whis T0F Tl i e aocordenee sy b Die iy ml G ed ocpeLe Toezieror cocaby Ths Tesl Roeoe cenrol Eocemodooad, e

Wb e el pein wor ol L ooy

B35 1 <y Prsae o b s T T

WC23-2 22CE 2307062 2230 D207 e SR 00 M e

urike, Tidiweiri




L Gl R

Test Report

SHT TECIINGOLOGY O, LTD.

Fopert Mie, s CEJ 2004 C3732

& NING LUNG EDL, YANG METJEN, TAD YTTAT. Date P00 L2 fAR
TATWAN 320 B. 0. C. Pags s hnf3
Result
Test Item =) TInit Method M. Ho. 1 o2 Bn.2 Spec,
Clwominim VI [Cr+d) ppoo e per US LEPA V19548 and |2 ML N KL
LS CPS 20608
Codrrnonn (Cd) PR | ICP-AES aller ws por EN 2 N.D. N.D. N.D.
1122, method B:2001 or
other acid digestion.
Mercury [11g) ppm |lEP ALS after as per US 2 N KL KL
E-pnﬁl. 3“5:! [T l::ll.‘l'l[":T' H[f'id
cligoation.
Lead |Th) ppm |TCT-AES after as per 115 p (o3 16.G (N
LPA 20500 or other acwd
dhgealiol,

HNioTE: (1] N.D. = Hot detected [=MLL)
[2) prprrnn = wnigf kg
(3} MDL = Method Detectinn Linit
[<4) " - "= No Hegulation
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TAIWAN 326, R, O, C, Page c 4 of 3

The conlent of thiz POF file is in scoondence with e oiginal izsued reparts {or eéerence anty This Test Pepot cennot he reraoduced, earent in A
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POSCO

¥+ H o 4 Certificate No /& 2 A P = :030814-KCSE-006-001
Certificate Of Quality/2! Al = & A | Date of ssuer2 8271
Order No./ 2t8i & 00015940804 PO No/F=3EW & ??ROSZBHS M401
Supplier 1= & ZHHYOSUNG CORPORATION Commodity/& : COLD ROLLED STEEL SHEET IN COIL
Customer/ 0 2{ At: GUANGZHOU MAYER METAL CO.,LTD. Spec & Type/s+ 24:41S G3141 SPCC-SD
P 1]
Weight o] Tensile/2 Al . 1 . - b A B G
et Product No. an_ su |HeatNo|S| vo 18 EL :l:g: | Base v Chemical Composition/ 3} &) &1 ¥ (%)
ize/ X HEHS g g *ko) (mzws | Nty (%) {RE | Metal sl ¢ si M P S
o HRp | Brnd of 4 3 3 4 4
0.30x1219:C EUE158A 1| 8,220 | AT1564 |T! 270 363 42 | 508 |Guod 3\ Ly 200 Tr 190 130 70
0.30x1219xC EUS158B 1] 8220 AT1564 | T| 270 2363 42 | 508 | Good L] 200 Tr 180 130 70
0 30x1215xC EUS158C 1] 7.860| A71564 | T| 270 363 42 1508 |Guood L] 200 Tr 190 130 70
0.30x1219xC EUG157A 11 8,180 A71571 {T] 283 357 41 |50.0 | Guod Ly 180 Tr 200 {10 &0
0.30x1219xC EUG157B 11 8,180 | A71571 | T{ 263 357 41 |50.0 | Good L] 180 Tr 200 110 80
0.30x1219xC EUG157C 1} 7.810| A71571 | T| 263 357 41 | 50.0 | Good C@ l L| 180 Tr 200 110 &0
== Sub Total ({di0)** _ 6 48,490 (kg) < No JVeld >
0.35x1219xC EV00G8A 1] 7,580 A71564 | T| 265 361 42 |49.8 | Geod L 200 Tr 190 130 70
0.35x1218xC EV0O0588 1} 7.580| A71564 | T| 285 361 42 [49.8 Geod L] 200 Tr 190 130 70
G.35x1219xC EVO0EEC 1 72101 A71564 | T 265 361 42 | 49.8 | Good L] 200 Tr 190 130 7O
025xt215xC EVCOETA 1} B8,0301 A7IST1 | T} 237 348 42 |48.7 | Guod L] 180 Tr 200 110 B8O
0.35x1219xC EVOD6TR 1| B8.030| A7TI571 | T{ 237 348 42 |48.7 | Good Ll 180 Tr 200 110 &80
0.35x1219xC EVO067C 1] 7,700 | A71571 | T] 237 348 42 |48.7 | Good L] 180 Tr 200 110 80
“* Sub Total (d20)=* 6 46,140 (kg} | < No \vekl >
0.40x1219xC EVI111AA 1] 8,180{ B97861 |T| 164 310 49 |39.3 | Good Ll 20 T7r 70 130 70
C.40x1219xC EvVii1iB 1| 8,480 B97861 {T| 184 310 49 [ 293 | Good C@l L] 20 Tr 70 130 70 ‘ﬂi
0.40x1219xC EVii1iC 1] 8,120 B97861 |T| 184 310 49 ]| 393 { Good L] 20 Tr 70 130 70 __;’D m
0.40x1219xC EVG212A 1] 6860| B97868 |T| 188 326 43 | 449 | Good L] 20 10 80 140 &0 7
0.40x1219xC EMG212B 1] 8,840 | BG7868 JT| 188 326 43 [ 449 |Gend Li 20 0 80 140 60
0.40x1219:xC EV0212C 1] 8.480| B97868 | T| 188 326 43 |44.9 | Geod L] 20 10 80 140 €0
0.40x1219xC EV0210A 1] 8,940} BO7868 T| 177 311 45 {413 | Good ' L] 20 10 80 140 60
* Pasition - T} Top, M : Middie, B - Bottom We heieby certify that the materiat herein has been made in accordancez with the arder and specification.
* Tensile lest - Direction Longitudinal, Gauge length 50mm({Rectangular) . .
* Division - L:Ladie Analysis, * Tr(Trace) < ’

* Chemical Compaosition Unit: -2: x1l100 -3:x11000, 4: x1!10000 -5:x1/100000

* This Mill Test Cerlificale cannol be copied for any purpose.

.E Surveyor To; l : t :
NT-102, vo MAN 47 1008 - ) "

POSCO Gwangyang Works, 700 Geumha-dong, G-vangyang-si, Jeollanam-do, 545-71, Korea - Chief of malenal lestng secon  Kang S.H



Test Report No.: GZSCR040827716/LP Date: AUG 13,2004  Page 1 of 1

GUANGZHOU MAYER GORP. LTD.
NQO.38 YONGHE RCAD,

YONGHE ECONOMIC ZONE,
GETDD, GUANGZHOU, P.R.CHINA

Report on the submitted sample said to be COLD ROLLED STEEL COIL (SPCC)

- 8GS Ref No. : SZ80408B08985EC-3.3

Sample Receiving Date t AUG 08, 2004

Testing Period tAUG 09, 2004 TO AUG 12, 2004

Test Requested : As specified by client, to determine the Lead, Cadmium, Mercury & Héxa avalent Chyomium
content in the submitted sample, !

: |

Test Method : Lead content - In-house methad, with reference to EPA ngd\SOSOB 1996 .
Cadmium content — In-house method, with reference to BS EN't< 22 2001 imethod B .
Mercury content — In-house method, Mpréference o EPA 3052:
Hexavalent Chromium content — with e R ferepce to EF"A 3060A: 1996 & EPA 7196A: 1992 .
Analysis was performed by inductively Cuupk/,Plas:’ﬂa Atomic Emlssmm Spectmmeter
{ICP-AES) I UV-VIS Sp_ectrophommeter

RESULTS

o

i ( RN \ \SIWEI’Y metal sheet

-Lead Content (PL)(ppm) “\
Cadmium Content (Cd)\/; ! N D.
Mergury Content (Hg} L N.D.

( Hexavalent Chromlum@_@t{Cr(Vl)] N.D

\

—\
Noie ~N. D Not Detected (< 2 ppm)
-ﬁm mglkg

R *** End of Report ***

Signed for and on behalf of

SGES-CSTC Lid.

/-——-‘.

g

Heg Xiacyan, Jane

Tdch. Mahager

This Tast Rapott is issued by the Company subject to its Genaral Condltions of Service printed ovesleaf or attached, $aid Canditions are also
avallable upon request or are accessible at www.sgs.com, Allentlsn is drawn to the limitations of jiability, indemnification and jurisdictional policies
defined therain. The rasulls shown in this Tesl Report refer only to the samnpla{s) tasted unlass otherwisa stated and such sampla(s) are retalned
for 30 days only. This Test Report shell not be reproduced except in full, withoul written approval of lha Company.

GZCM 162567

SGSCSICStandards Tuchaical Services Co, Lid, | F.Block 8, Yu Jing Industrial Park Ling Shan Road,Zhw Cun Doag Pu Area Tianhe Dlar.ncLGuangz}nu China S1C68D | {B6-20)82189300 F{8E-2082163558 wrwagscalecom
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Test Report No.: SZTYR041126250/LP Date: NOV 10,2004  Page 1 of 1
CHANGDA METAL & ELECTROPLATE FACTORY

FENG HUANG SHAN INDUSTRIAL AREA,
LU BONG, HUMEN TOWN, DONGGIUAN

Report on the submitted sample said to be & & 47 4

Sample Receiving Date : NOV 05, 2004

Testing Period :NQV 05, 2004 TO NOV 10, 2004

Test Requested : As specified by client, to determine Lead, Antimony, Arsenic, Barium, Cadmium,
Hexavalent Chromium, Mercury & Selenium contents in the submitted sample.

Test Methed : Lead, Antimony, Arsenic, Barium, Cadmium, Meicury & Selenium centents -In-house
method. ‘

Hexavalent Chromium content - with reference to EPA Method 3060A: 1996
Analysis was performed by Atomic Absorption Spectrometer {AAS), Inductively
Coupled Plasma Atomic Emission Spectrometer (ICP-AES) and UV-VIS

Spectrophotcmeter.
Recuits
Silverv coler metal parts

Lead (Pb) content (ppm) 68
Antimony (Sb) content {ppm) <2
Arsenic (As) content {(ppm) <2
Barium (Ba) content (ppm) 22
Cacniiura (Cd) content {ppm) <2
Hexavalent Chromium (Cr(VD)] content  (ppm) <2
Mercury (Hg) content (ppm) <2
Selenium (Se) content {ppm) <2

Note: - < =Less than
- ppm = mg/kg
- Results shown are of the total weight of dry sarnple.

*** End of Report ***

Signed for and on behalf of
SGS-CSTC Lid.

_;;/V"""“
LiYing, Susan
“upervisar

This Test Raport is issuad by the Company subjact o its General Candilions af Sarvice printad gvarleal or attached. Said Conditions arg also
available upon request or are accassible at WWW.5gs.com. Attenllan |s drawn to the limitations af llability, Indemnification and jurisdictional pollcles
defined thersin. The results shown in this Test Raport rafar only to the sampla(s} lested unless otharwise stated and such 3ample(s) ara ratained
for 30 days only. This Test Repart shall not be repraducad axcept in full, without writlen approval of the Company,

3Z2L 235689
¢ ZFAFSFE Castar Bukding, L'tr.nqkanqHnnd.’_:h.mqmmim‘Shenzr.en Clina 517049 1 106-755183114258 ¢ (AR-7551811CR190 311BEM  www %)3esic.com
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Test Report Mo SZTYRDS 11262490 Data NOV 10,2004 Page Lof 1
CHANGOA METAL & SLESTROPLATE FACTORY

?ZFﬁ‘Nﬁ H\JMG SHEAN INDUSTRIAL A.F!Eﬂ\

LU CONG, HUMEN TOWN, DONGGUAN

I

izeparton the submitted sample 2aid 1o e 5% 7T 9% {4

‘Bamgpie Recewving Uste D MG 25, 2604
Tasiing Feriod MOV C8, 2004 TG NOV 10, 2004
5t Hacuestes L s specifiad by clieny, O dptantine Lead, Anti imany, A7 Barium, Cadmium,

Mekavzient Thromi s, Meroury & S&!er‘.svm gonianis in e osubmilted sampia,

Test Mathed Lead, Andmony, Arsanic, Ba mm uac:m;um M~rc~u ER T
A HE .
Hexavaieat Ghromium contant ~ with refarence 1o 'EF’«';‘« sAahot 30004, 1088
Angivsiz was pedormed by Atomic Absorption Spectrarsies [AAS), Inguativaly
Cauplac Plagma Momie Enission Spectremiter (ICH-ALT7 and VWIS
Spectroatatomeler. ‘ :

nium contents -h-heuse

Rasulls
Sitvery cotor metal parts
Leat (Bp; conient {ppm) 46
Lritionery (Sb) content {pom) <2
Arsenic (£5) content {ppm} <7
Bariurm {2al conten? -~ {pprm) - Mg
Cadmium £0d) content : (parn) 2D
Mexavaent Chromitm [Crvill cortent - {por) 29
Risreury (Hg) content o pprmy <%
Seienium [Se) content ~ {ppm) <2

Nopte. - < = Loss tfan
- -me = mg/ky
Hesuils shown are of the *atd! weiqm of dry samrie,

** End of Report ™™
Sisned far and on behaif of

SGE8-CHTC L
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